1)

2)

3)

4)

COASTSIDE COUNTY WATER DISTRICT
766 MAIN STREET

HALF MOON BAY, CA 94019

SPECIAL MEETING OF THE BOARD OF DIRECTORS

Tuesday, November 10, 2009 - 6:00 p.m.

AGENDA
ROLL CALL
PUBLIC ANNOUNCEMENTS
CLOSED SESSION

Pursuant to California Government Code Section 54956.9(b)
Conference with Legal Counsel - Anticipated Litigation
Significant Exposure to Litigation: One Case

RECONVENE TO OPEN SESSION

Public report of closed session action.



CCWD Board of Directors Meeting
November 10, 2009
Page 2 of 4
COASTSIDE COUNTY WATER DISTRICT
766 MAIN STREET
HALF MOON BAY, CA 94019

MEETING OF THE BOARD OF DIRECTORS

Tuesday, November 10, 2009- 7:00 p.m.
AGENDA

The Coastside County Water District (CCWD) does not discriminate against
[...]
We finally dredged Denniston Reservoir and removed all of the tules along the face
of the dam. We have a permission to annually dredge and remove tules to 2013.

Pilarcitos Canvon Culvert Repair Project

The culvert damaged and posing a threat to our raw water pipeline in Pilarcitos
Canyon has been replaced with an environmentally friendly box culvert. It turned
out beautifully.

Source of Supply
Crystal Springs Reservoir was the sole source of supply for the month of October.

Systems Improvement

Beautification

-Cleaned up Denniston Pump Station (PS)

-Crews removed brush and trees from behind the Nunes Sedimentation Basins.
-District corporation yard straightened up and inventory complete.

-Shop lunchroom cleaned.

New Phone Service

The District switched its cell phone carrier to Verizon. We were experiencing too
many missed and dropped calls to maintain the high service that we expect to
provide to our customers. We now have more reliable reception at our remote sites
and phones that are rugged enough to withstand field conditions.




PRV Station
We upgraded the Sevilla Street PRV station in El Granada as part of our ongoing
effort to keep CCWD infrastructure sound and reliable.

Nunes Emergency Generator

Work has started on the Nunes emergency generator to make it self cooling and not
dependent on plant utility water. It had sometimes either failed to start or adversely
affected the disinfection process in the past by taxing the plant utility water process.

Denniston Tank Chlorine Injection Port

District Crew added a chlorine and air injection system on the Denniston Tank
utilizing the new sample ports installed at the last upgrade. We can now circulate
the tank and safely add disinfectant if needed.

New Dialer
A new off hours dialer was installed in October. The old dialer was starting to fail
and becoming unreliable.

Update on Other Activities:

Meter Replacement Program

Crews replaced 46 meters and 5 meter heads in October. Replaced were 37 old style
Sensus meters, 7 Rockwells and 2 Neptunes. All were replaced with AMRs.

Unidirectional Flushing Program

I have completed the planning and worksheets for the first 2 weeks of unidirectional
flushing, which will take place in El Granada sometime after the rains start this
season. I gave a talk at the Fall American Water Works Association (AWWA)
Conference on our planning efforts and unidirectional flushing in general that was
quite well received.

Storm Damage

The District did not sustain any serious damage from the 13 October storm. The
damage was limited to two downed trees in Pilarcitos Canyon, one tree branch at El
Granada PS #2 and a downed tree at Nunes that damaged a small part of the
perimeter fence.

Reclaim Water Pilot

Commencing on 16 October, District crews hauled recycled water from the Sanitary
Authority Midcoast (SAM) to Ocean Colony golf links. We hauled 4 loads (5600
gallons) in October.

Verizon Cell Tower
Verizon wireless is in the process of installing a cell tower at the site of the 3 Half
Moon Bay Tanks. Startup is slated for December.




On Call
Due to the increased traffic congestion through the holidays, 2 people will be on call
on the weekends.

Safety/Training/Inspections/Meetings

Meetings Attended

5-8 October - Attended the California/Nevada Section American Water Works
Association (Cal/Nev AWWA) Fall Conference in Las Vegas, Nevada.

27 October - Phone conference with members of the Water Quality Division of
Cal/Nev AWWA.

27 October - Business lunch with Dave Lea and General Manager.

27 October - Met with landowners adjacent to Miramontes Tank to discuss access
and water service issues.

28 October - Phone conference with Kennedy Jenks on ongoing projects

Safety Meeting and Training
The Safety Committee meeting for October was postponed by the instructor.

Truck Inspections

We have launched a weekly vehicle safety inspection program whereby all vehicles
must pass a 25 point inspection. We now find problems before they can get serious
or cause other safety issues.

AWWA Presentations

I gave two presentations at the Cal/Nev Section AWWA Fall Conference:

1. Turning a Water Storage Tank Into A Clearwell-A Strategy for Disinfection By-
Product Reduction. This talk described the changes that we made to the Denniston
Storage Tank to allow for more disinfectant contact time through Denniston Water
Treatment Plant (WTP) so that we can discontinue pre chlorination and its
subsequent Trihalomethane (THM) formation.

2. Problems, Solutions and Daily Angst With Launching A Unidirectional Flushing
Program (UDFP). This talk was basically unidirectional flushing 101. I described
how I am planning the Coastside County Water District (CCWD) unidirectional
flushing program. I also pull from my experience with UDFP at Contra Costa Water
District.

Both talks were well attended and I received many compliments for the efforts that
we are making at the District in the areas of water quality.

Department of Public Health (DPH)

Return to Denniston’s Original Capacity

We received a letter, dated 13 October, from Eric Lacy, our DPH Inspection Engineer,
granting us permission to utilize the Denniston Tank for contact time credit (CT
credit). This is a significant event in that we can

a. now discontinue pre chlorination at the Denniston WTP which will greatly reduce
THM formation in the distribution system and

b. operate the plant at it's design rate of 1100 gpm.




We were also commended in our efforts to improve the quality of water delivered to
our customers.

Projects

Tank Recoating Projects

All mechanical work on the Miramar Tank has been complete. The coating work will
commence in November.

District Engineer Jim Teter will be working with the crews to develop a bypass for
Alves Tank when it is taken out of service for repairs and coated later this fiscal year.

Short Term Improvement (STI) Project
EKI Consultants will be conducting the Construction Management of the STI Project.
We will be meeting with the contractor in a kick off meeting on 12 November.

Denniston Rehabilitation

Starting on 5 October, the contractors started dredging around the intakes and
removing tules along the dam face. Crews cleared the area immediately around the
lower intake by hand and rendered repairs to the screen. Staff is very pleased with
the outcome and efforts are being made at this time to bring Denniston WTP on line.
The biologist hired to oversee the operations did an excellent job and turned in a
thorough report. No red legged frogs or San Francisco garter snakes were disturbed
or even slightly annoyed during the operation. This report was forwarded to the
California Department of Fish and Game (CDFG) per the permit instructions.

Pilarcitos Canyon Culvert Repair Project

Preparation for this project commenced on the week of 28 September and the
construction itself was done on the week of 5 October. The job went rather smoothly
and the finished product turned out better than anticipated. The contractors and the
biologist worked very well together so that there was no negative impact to the
environment or local wildlife. I am pleased to state that I feel that there is no longer
any danger to our raw water pipeline should we experience similar storms as those
of January 2008. There was some very minor damage to two Christmas trees on the
tree farm but it only amounted to $150.

Pilarcitos Canvon Blending Project

Consultant Kennedy Jenks is finalizing the construction drawings and preparing the
bid specifications for this project. District will hire an electrical firm to supply power
to the site by the time construction will start.

Denniston Alternative Treatment Project
Kennedy Jenks is presently in the design phase of this project.




State of California—Health and Human Services Agency

California Department of Public Health

MARK B HORTON, MD, MSFH . ARNOLD BCHWARZENEGGER
Director Govemor

October 13, 2000

Mr. Joe Guistino
Superintendent of Operations
Coastside County Water District
766 Main Street

Half Moon Bay, CA 24019

Dear Mr. Guistino:

REQUEST FOR INCREASED CT CREDIT — DENNISTON WATER TREATMENT PLANT
Coastside County Water District, Water System No. 4110011

This letter is in response to your written request on May 13, 2009 to delay the addition of
chlorine disinfectant until after the filtration process fo reduce disinfection by-products formation,
include the storage volume of the Denniston Tank as part of the CT calculation, and increase
the Denniston Water Treatment Plant (WTP) production rate back to the original design rate of 2
gallons per minute per square foot {gpm/ft?).

The Denniston WTP is a direct filtration plant that currently includes pre-disinfection, injection of
caustic soda, aluminum sulfate, polymer and potassium permanganate prior to the coagulation
tank, a 10,000 gallon coagulation tank, three dual media pressure filters, and post disinfection.
Until recently, finished water from the Denniston WTP either passed through a 1.5 million galion
capacity storage tank before being delivered to the CCWD distribution system or flowed directly
into the distribution system. inactivation of Giardia lamblia cysts, viruses, and Cryptosporidium
is achieved within the Denniston WTP. According to calculations made by CCWD, the plant flow
rate was reduced from its original design flow rate of 1,152 gpm (2 gpm/ft? x 576 ft* filter
surface) to 700 gpm to provide longer detention time within the treatment plant to meet CT
requirements.

In an effort to reduce disinfection by-products formation, CCWD modified the 1.5 MG storage
tank with a separate inlet and outlet and route all finished water from the Denniston WTP
through the storage tank before distribution. The volume maintained within the storage tank will
be used as part of the CT calculations and allow CCWD to delay the addition of sodium
hypochlorite until organic materials have been removed by the coagulation and filtration
processes. Pre-disinfection must continue to be provided, however the sodium hypochlorite
dosage into the raw water influent pipe will be minimized.

The Department commends CCWD for its continued efforts to improve the water quality served
to your customers. Delaying the addition of sodium hypochlorite will reduce disinfection by-

Division of Drinking Water and Environmental Management , 85¢ Marina Bay Parkway, Bldg P., 2™ Floor, Richmond, CA 94804-6403
(510)620-3474 (510) 620-3455 Fax
internet Address: www.cdph.ca.gov
Program Internst Address: hitpi/fwww.cdph.ca.goviprograme/Pages/DDWEM.aspx




Mr. Joe Guisiino
October 13, 2009

Page 2

products formation to help CCWD comply with the Stage 2 Disinfectant and Disinfection By-
Products Rule. The Department hereby approves CCWD's request io delay the addition of
chiorine disinfectant untll after the filiration process, Include the storage volume of the Denniston
Tank as part of the CT calculation, and increase the Denniston WTP production rate back to the
original design rate of 2 gpm/ft? under the following conditions.

1.

Coastside County Water District shall provide reliable treatment to water from its surface
water and groundwaiter under the influence of surface water supply that meels a
minimuim fotal reduction of 99.9% (3 log) for Giardia lamblfia cysts, 99.99% (4 log) for
viruses, and 99% (2 log) for Cryptosporidium through the filtration and disinfection
processes af all iimes. When the Denniston WTF is operated in accordance with a
Department approved Operalions Plan and the performance monitoring, design,
reliability, and operational requiremenis appropriate to direct filtration, the filtration
process is credited with providing 2 log Giardia lamblia cysts, 2 log Cryptosporidium, and
1 log virus rermoval. Based upon the overall reduction requirernentis specified above, the
inactivation requirements for the Denniston WTP are 80 % (1 log) Giardia lamblia cysts
and 99.9% (3 log) for virus through the disinfection process.

The flow rate through each pressure filter shall not exceed 2 gpm/ft® at any time.

The turbidity level of the combined filter effiluent shall be less than or equal to 0.3 NTU in
at least 95 percent of the measurement taken each month and shall not exceed 1 NTU
for more than 1 continuous hour.

Coastside County Water District shall comply with the disinfection requirements at all
times. Compliance with the disinfection inactivation requirements will be determined
using the CT concept.

Coastside Count Water District shall measure and record the disinfectant residual
conceniration of the water being delivered to the distribution system continuously. If
there is a failure of continuous disinfection residual monitoring equipment, grab sampling
every four hours may be conducted in lieu of continuous monitoring, but for no more
than five working days following the failure of the equipment.

In addition to complying with the CT disinfection requirements, CCWD shall comply with
the following performance standards:

a. Water delivered to the distribution system shall not contain a disinfectant residual
of less than 0.2 mg/L. for more than four hours in any 24 hour period.

b. The residual disinfectant concentrations of samples collected from the
distribution system shall be detectable in at least 95 percent of the samples taken
each month that the system serves water to the public.

Coastside County Water District shall measure the residual disinfectant concentration at
least ai the same points in the distribution system and at the same time as total coliforms
are sampled in accordance with Section 64421, Title 22, California Code of Regulations.



Mr. Joe Guistino
October 13, 2000
FPage 3

The Department looks forward to working with you on many more improvemsnt projects related
fo the CCWD treatment and distribution system. If you have any questions regarding this lstter,
please fesl free to contact Ms. Van Tsang at (510) 620-3602.

Sincerely,
- _
- -
Eric Lacy, P.E.

Bistrict Engineer

Santa Clara District

Drinking Water Fleld Operations Branch
Department of Public Health

ce: San Mateo County Environmental Health Department



	November 10, 2009 Agenda
	4
	5A
	5B
	Period Budget Analysis OCT 2009.pdf
	CCWD INVESTMENT RPT OCTOBER 2009.pdf
	Capital Budget 2009-2010 (non-csp).pdf
	Legal FY 2010.pdf
	Engineering FY 2010.pdf

	5C
	MINUTES OF THE SPECIAL BOARD OF DIRECTORS MEETING
	Tuesday, October 13, 2009
	3)  CLOSED SESSION 
	  A.        Public Employee Performance Evaluation      
	   (Cal. Govt. Code §54957):  Title:  General Manager 
	MINUTES OF THE BOARD OF DIRECTORS MEETING
	Tuesday, September 8, 2009

	5D
	transfer STAFF REPORT November 2009.doc
	STAFF REPORT
	Report


	Transfers Approved for 2009xls.xls
	MTO Glenna Lombardi dated 1030_09 re_ Applications to Transfer an Uninstalled Non-Priority Water Ser.DOC
	letter to confirm Board approval of transfer request for Carey TRS.doc

	5E
	5F
	PRODUCTION1.pdf
	PRODUCTION2.pdf
	PRODUCTION3.pdf

	5G
	5H
	5I
	Rain1.pdf
	rain2.pdf
	rain3.pdf
	rain4.pdf
	rain 11-09.pdf

	5J
	5K
	STAFF REPORT
	Report


	7A
	STAFF REPORT
	Report
	Date:  November 4, 2009


	7B
	STAFF REPORT
	Report


	7C
	STAFF REPORT
	Report


	8
	STAFF REPORT
	Report


	8A
	Monthly Report
	USGS Circular 1344 2005 Estimated Water Use in US.pdf
	c1344 1.pdf
	c1344 2.pdf
	c1344 3.pdf
	c1344 4.pdf
	c1344 5.pdf
	c1344 6.pdf
	c1344 7.pdf
	c1344 8.pdf
	c1344 9.pdf


	8B
	Monthly Report

	8C
	Superintendent operational REPORT 10-09.doc
	MONTHLY REPORT
	Report
	Date:  November 3, 2009

	Systems Improvement
	Projects 


	cdph.pdf



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false